



Editorial

National Consensus on the Diagnosis, Risk Stratification and Treatment of Patients with Pulmonary Embolism: An Update[☆]

Actualización del Consenso nacional sobre el diagnóstico, estratificación de riesgo y tratamiento de los pacientes con tromboembolia de pulmón

Fernando Uresandi,^a David Jiménez^{b,c,*}

^a Servicio de Neumología, Hospital Cruces, Bilbao, Madrid, Spain

^b Servicio de Neumología, Hospital Ramón y Cajal, Madrid, Spain

^c Departamento de Medicina, Universidad de Alcalá de Henares, Alcalá de Henares, Madrid, Spain



In December 2013, the journal ARCHIVOS DE BRONCONEUMOLOGÍA published the National consensus on the diagnosis, risk stratification and treatment of patients with pulmonary embolism.¹ This consensus represented a landmark in our specialty by bringing together the views of 6 different scientific societies (SEPAR, SEMI, SETH, SEMES, SEC and SEACV) on pulmonary embolism (PE).

During the compilation of the consensus document, several studies were completed and published on the use of direct oral anticoagulants: dabigatran (a thrombin inhibitor), rivaroxaban, apixaban and edoxaban (factor Xa inhibitors). These anticoagulants have all been approved by the US Food and Drug Administration (FDA), the European Medicines Agency (EMA), and the Spanish Agency of Medicines and Medical Devices (AEMPS) for the treatment of deep vein thrombosis (DVT) and PE, and for the prevention of recurrent DVT and PE in adults. In this editorial, we will analyze the design and the results of the pivotal clinical trials, and update our recommendations on anticoagulant treatment for PE.

In a pooled analysis of 2 clinical trials which evaluated rivaroxaban in the acute and long-term treatment (e.g. during the first 3, 6 or 12 months) of DVT and PE (58%), the efficacy of rivaroxaban was found to be similar to that of standard treatment (parenteral anticoagulation overlap therapy followed by vitamin K antagonists) (hazard ratio [HR]: 0.87; 95% confidence interval [CI]: 0.66–1.19), with a 50% reduction in major bleeding (HR: 0.54; 95% CI: 0.37–0.79).² Rivaroxaban is administered orally (previous parenteral anticoagulation is not required) at doses of 15 mg twice a day for 3 weeks, followed by 20 mg once a day.

The AMPLIFY trial evaluated the efficacy and safety of apixaban in the treatment of 5395 patients with DVT or PE (34%) in the first 6 months after a thrombotic event.³ The efficacy of apixaban was

similar to that of standard treatment (relative risk [RR]: 0.84; 95% CI: 0.60–1.18) with a statistically significant reduction in major bleeding (RR: 0.31; 95% CI: 0.17–0.55) and clinically relevant non-major bleeding (RR: 0.48; 95% CI: 0.38–0.60). Apixaban is administered orally (previous parenteral anticoagulation is not required) at doses of 10 mg twice a day for the first 7 days, followed by 5 mg twice a day. For extended treatment (e.g., beyond the first 3–6 months), a dose of 2.5 mg twice a day is recommended.

Clinical trials RECOVER and RECOVER II, which included 5107 patients with DVT and/or PE (31%) who were treated with low-molecular-weight heparin or unfractionated heparin during the first 5–11 days, compared the efficacy and safety of dabigatran 150 mg twice a day with warfarin for 6 months.⁴ The results of these studies demonstrated non-inferiority for recurrent thrombotic events (HR: 1.09; 95% CI: 0.76–1.57) and for major bleeding (HR: 0.73; 95% CI: 0.48–1.11), and a significant reduction of 30% for all bleeds (HR: 0.70; 95% CI: 0.61–0.79).

The Hokusai-VTE randomized clinical trial, which included 4921 patients with DVT and 3319 with PE who had received heparin for a median period of 7 days, compared the efficacy and safety of edoxaban 60 mg/day (30 mg in patients with creatinine clearance 30–50 ml, weight ≤60 kg, or concomitant use of potent P-glycoprotein inhibitors) with warfarin for 3–12 months.⁵ Edoxaban was not inferior to warfarin for the primary efficacy outcome (incidence of fatal or non-fatal recurrent thrombotic event) (HR: 0.89; 95% CI: 0.70–1.13). The incidence of major or clinically relevant non-major bleeding was significant lower in the group which received edoxaban (HR: 0.81; 95% CI: 0.71–0.94).

No studies have been designed to directly compare direct oral anticoagulants with agents of the same class:

- For acute and long-term treatment (e.g., first 3–6 months) of non-cancer patients with PE, we suggest the use of rivaroxaban or apixaban over vitamin K antagonists.
- For long-term treatment (e.g., first 3–6 months) of non-cancer patients with PE who have received an initial period of at least

[☆] Please cite this article as: Uresandi F, Jiménez D. Actualización del Consenso nacional sobre el diagnóstico, estratificación de riesgo y tratamiento de los pacientes con tromboembolia de pulmón. Arch Bronconeumol. 2016;52:61–62.

* Corresponding author.

E-mail address: djimenez.hrc@gmail.com (D. Jiménez).

5 days of parenteral anticoagulation, we suggest the use of dabigatran or edoxaban over vitamin K antagonists

Conflict of interests

Fernando Uresandi has received funding from Bayer HealthCare Pharmaceuticals for giving talks at educational events and/or scientific consultancy and/or research.

David Jiménez has received funding for giving talks at educational events and/or scientific consultancy and/or research from Bayer HealthCare Pharmaceuticals; Boehringer Ingelheim Pharmaceuticals, Inc.; Bristol-Myers Squibb Company; Daiichi Sankyo, Inc; Leo Pharma; Pfizer; Rovi and Sanofi-Aventis.

References

- Uresandi F, Monreal M, García-Bragado F, Domenech P, Lecumberri R, Escribano P, et al. National Consensus on Diagnosis, Risk Stratification and Treatment of Patients With Pulmonary Thromboembolism; Spanish Society of Pneumology and Thoracic Surgery (SEPAR); Society Española Internal Medicine (SEMI); Spanish Society of Thrombosis and Haemostasis (SETH); Spanish Society of Cardiology (ESC); Spanish Society of Medicine Accident and Emergency (SEMES); Spanish Society of Angiology and Surgery Vascular (SEACV). National Consensus on the Diagnosis, Risk Stratification and Treatment of Patients with Pulmonary Embolism. Spanish Society of Pneumology and Thoracic Surgery (SEPAR). Society Española Internal Medicine (SEMI). Spanish Society of Thrombosis and Haemostasis (SETH). Spanish Society of Cardiology (ESC). Spanish Society of Medicine Accident and Emergency (SEMES). Spanish Society of Angiology and Surgery Vascular (SEACV). Arch Bronconeumol. 2013;49: 534–47.
- Prins MH, Lensing AW, Bauersachs R, van Bellen B, Bounameaux H, Brighton TA, et al. Oral rivaroxaban versus standard therapy for the treatment of symptomatic venous thromboembolism: a pooled analysis of the EINSTEIN-DVT and PE randomized studies. Thromb J. 2013;11:21.
- Agnelli G, Büller HR, Cohen A, Curto M, Gallus AS, Johnson M, et al. Oral apixaban for the treatment of acute venous thromboembolism. N Engl J Med. 2013;369:799–808.
- Schulman S, Kakkar AK, Goldhaber SZ, Schellong S, Eriksson H, Mismetti P, et al. Treatment of acute venous thromboembolism with dabigatran or warfarin and pooled analysis. Circulation. 2014;129:764–72.
- Büller HR, Décosus H, Grosso MA, Mercuri M, Middeldorp S, Prins MH, et al. Edoxaban versus warfarin for the treatment of symptomatic venous thromboembolism. N Engl J Med. 2013;369:1406–15.